
 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

 

 

 
Memoria Científica del Congreso Internacional de Aguas Residuales 2011 
  
 
 
Primera Edición: 2013  
 
Universidad Politécnica de Francisco I. Madero  
[...]
trans-boundaries instabilities. Besides the availability, water quality becomes an extra 
factor in our daily life. Unsafe water use associated with waterborne disease outbreaks 
causes to a daily death toll of up to 5 millions children per year (Sobsey et al., 2008). The 
emerging new diseases are expanding due to low quality and contaminated streams, 
contaminated soils and plants that are the main food sources (Montgomery and Elimelech, 
2007). 
 

Water availability and extra production 

A typical picture of water consumption by the main sectors in several countries is given in 
Table 1. As indicated, in most regions with limited amounts of water the larger portion is 
allocated to agriculture, namely for food production and potentially for alternative energy 
resources. Inefficient use of water for irrigation is consequently associated with scarcity, 
beyond other effective factors such as climate changes and frequent droughts. 
Water scarcities along with continuous quality deterioration continue to be one of the major 
threats on human survival in many parts of the world, in arid and semi-arid regions. The 
general trend in water availability and related developing aspects is well presented in 
Figure 1. As demonstrated reduction in water availability is associated with a decreased 
aquifers' water quality and ultimately with increased costs for pumping, further treatment 
agriculture products. The increase in energy costs and the higher toll for improved 
environmental control turn high quality water supply into a worldwide challenge. Water 
scarcity and lower quality (primarily wastewater) is associated with breakouts of a variety 
of water born diseases, jeopardizing human health and limited production abilities. Along 
it, water scarcity and mainly the frequent droughts events on one side and the unexpected 
extreme hydrological and environmental events jeopardize agriculture production. 
Agriculture is still one of the major sources for food (now also alternative source for energy 
generation) for most communities (Table 1). 
 
 

 
 
 
 

 
 
 
 
 
 
 
 

Figure 1. Water characteristics development 



 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

18 
Table 1. Water availability and consumption for agriculture, industry 

and domestic use in some selected countries (Goto, 2002) 

Country Total available 
Billion m3 

Agriculture, 
percent  of 

total 

Industry 
percent of total 

Domestic 
percent of total 

Algeria 4.5 60 -* - 
China 2,829 77 18 5 
Egypt 55.1 95 - - 
Israel 1.7 64 12 24 
Japan 430 64 17 19 
Jordan 1.0 75 - - 
Libya 4.5 87 - - 

Malaysia 580 76 13 11 
Morocco 11.1 92 - - 

Philippines 479 88 4 8 
Syria 14.4 94 - - 

Thailand 410 91 4 5 
* - Missing data 
 

Water gaps worldwide are due to a series of combined technical factors such as elevated 
water consumption for irrigation, higher human consumption due to population increase 
and elevated living standards, industrial development and probably also the effects of 
climate changes and managerial factors such as. Water availability is decreasing due to 
over pumping from groundwater sources along with significant decline in natural aquifer 
recharge due to urbanization processes. This gap between water supply and demand is 
expected to increase next decades due to population increase and per capita consumption 
(Postel, 2006). Environmental issues are getting increased attention subject to higher 
demands for green recreation sites, due to sensitivity of maintaining a friendly 
environment, preventing aquifer and soil contamination and potential reduction in 
agricultural productivity. Accumulation of salts in the upper production soil layers and in the 
aquifers hinders natural use of the groundwater and surface waters without pre or post 
extraction treatment. Water shortage and water sources pollution is strongly linked to other 
phenomena which have to be taken into account (Llamas and Martinez-Santos, 2005; 
Lund et al., 2006). 
 
Complementary water amounts can be obtained in arid and semi-arid regions by putting 
into use the extra water resources. It includes different directions: 
 
Saline and Sea Water (SSW). Saline water and sea water can be treated to drinking 
quality by implementing nanotechnology methods. In many cases saline water can be 
applied in excess amount for agricultural irrigation yielding products with higher sugar 
content (Brix) however, reduced yield per unit area and per m3 applied. Water can as well 
be pumped from the sea and treated to acceptable qualities by implementing membrane 
technologies.  
 
Cloud harvesting. Climate and clouds conditions can be adapted by seeding methods in 
order to enhance precipitation and for runoff generation and aquifer enrichment. Cloud 
seeding technology is well know however, so far is relatively expensive. 



 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

19 
Runoff Water (ROW). Runoff water is generated during sparse rainfalls events during the 
wet (winter) season. In areas with low soil surface permeability (or urban areas) the 
floodwater can be diverted to special facilities and stored for future needs mainly for the 
summer supplementary irrigation and/or other uses (Boers, 1994; Weiss et al., 2007). 
Urban and highway ROW are valuable alternative water resources that need further 
development, although the relatively high capital investments. The stochastic nature of 
runoff water supply raises reliability issues and difficulties to use this resource efficiently 
(Oron and Enthoven, 1987). Collecting ROW during floods and storing it for the peak 
demand periods can alleviate water scarcity (Yeh, 1985).   
 
Treated Wastewater (TWW). Treated wastewater, and primarily domestic treated 
wastewater can be reused for a large pattern of possibilities, primarily for agricultural 
irrigation (Asano et al., 1992). Separated greywater from households can be treated and 
used in Mega-Cities relatively close to the generation sites (Friedler et al., 2005). The 
major drawbacks of TWW use are the relatively high capital investments in the treatment 
facilities and equipment, the dual piping system required to distribute it separately from 
potable water, effluent quality control and additional required precautions to minimise 
health and environmental risks. Treatment level is related to the purpose of reuse and is of 
extra concern. The nutrients contained in the TWW are, however, beneficial for agricultural 
use however, might be a problem when discarded into stagnant large water bodies (Del 
Pino and Durham 1999). Storage of treated effluent in open surface reservoirs frequently 
can relive water shortage along with obtaining effluent with a reduced content of 
pathogens (Yeh, 1985). The difficulties associated with the extra water quality enhanced 
implementing advanced treatment methods. Science and technology and management 
measures have to combine forces in order to develop and implement new advanced 
methods for water purification. Advanced methods will be based in the near future on the 
nanotechnology discipline. In practice it means to implement predominantly the membrane 
technology for reclamation of most kinds of low quality waters (Shannon et al., 2008).   
 
NANOTECHNOLOGY for EXTRA WATER UPGRADING  
 

General 

Membrane technology is entering aggressively into most fields of liquid treatment, primarily 

for polishing low quality waters. It allows using the membranes as an efficient physical 

barrier to separate between the liquid and the solid fractions in the low quality waters 

(Kang et al., 2008).  The membrane technology can be implemented as part of the 

biological treatment process [e.g. in Membrane BioReactors (MBR)] and also as a 

separation tool for removal of the suspended mater and pathogens from effluent (Oron et 

al., 2006). The membrane technology is probably the predominantly promising direction 

also for better treatment of the industrial wastewater and removal of the hazardous 

dissolved solids contained in the water. Membrane technology is based on the removal of 

dissolved minerals (including but not limited to salt) and pathogens from seawater, 

brackish water, treated wastewater and any other low quality water. 

Worldwide there are close to 8,000 desalination plants (mainly for sea water), about 60% 

in the Mediterranean Basin. One of the largest membrane treatment plants is located in 



 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

20 
Saudia Arabia (producing around 175x106 m3 per year (130 MGD) of desalinated water. 

Current largest Reverse Osmosis (RO) sea water desalination plant is located in Ashkelon, 

Israel (100 x106 m3 per year). Soon will be operated the membrane sea water desalination 

plant of Barcelona, Spain (60 x106 m3 per year).. 

Several membrane technologies are implemented for low quality upgrading (Rahardianto 

et al., 2008). The leading method is based on the Reverse Osmosis (RO) process and 

ElctroDialysis (ED). Other methods include distillation, thermal desalination and others (Lu 

and Hein, 2002). Main advantages of treatment facilities that are based on membranes are 

the small foot print, efficient treatment in terms of consistent removal, and the options of 

turning biological processes into efficient industrial processes and possibility to use 

modular components in expanding systems. Membrane technology has a great advantage 

when implemented in small and isolated communities. 

 

Forthcoming Challenges 

Although the several advantages of implementing the nanotechnology in the treatment 

processes there encountered also some drawbacks. These drawbacks are in the focus of 

main technological research programs. Intensive integrative efforts are in progress, 

frequently including the industry and research institutions in order to solve the faced 

problems. These are essentially the forthcoming challenges. 

 

Fouling and long time span membranes operation. Membrane fouling is commonly 

associated with a reduction in flow. Fouling is subject to the minerals and organic matter 

content in the feed water, pre-treatment stages (e.g. settling, sand filtration, flocculation, 

use of activated carbon) and flushing policy (frequency of backwash, amounts, frequency 

of chemical flush) and finally the timing of the membrane replacement. In some cases 

worn-out membranes can be installed as a pre-treatment and protective stage before new 

and more sensitive membranes . 

 

Energy demand for operation. Membrane treatment systems commonly consume high 

amounts of energy. Energy demand can probably be reduced by improving the flow rates 

in the systems and reducing the head losses (due to flow). It is probably a combination of 

the membrane system structure and materials, including aspects that refer to keeping the 

system clean with minimal deposits in the pores and surface. In MBR system energy 

issues are mainly related to aeration demands for maintaining adequate bio-chemical 

conditions in the reactor. 

 



 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

21 
Brine disposal and or reclamation. The brine disposal is undoubtedly a challenging task. 

It refers primarily to systems that are located relatively far away from the sea or any other 

acceptable central disposal site. When considering disposal one has to take into account 

the environmental pollution risks. The approach of minimizing brine discharge (zero 

discharge) is investigated in several institutions worldwide. When considering large scale 

inland membrane systems one can consider large scale drainage carriers that will collect 

the brine from a series of facilities and dispose it in a central environmental friendly 

disposal site. That demonstrates the integrative approach of combining technological, 

economic and environmental considerations. A preferable approach, primarily in water 

scarce regions will be to further treat the brine and/or to identify reuse option and not just 

the waste it.  

 

Separation of unique/specific constituents. Current utilized membrane system hardly 

remove all constituents, subject to the pore size and operating conditions, feed quality and 

membrane characteristics. There are still some constituents that need extra attention and 

additional studies for optimal removal. These include for example Boron and the endocrine 

disruptors. There is probably a list of additional hazardous constituents that are not 

removed however, have not been identified yet. 

There are on the other hand some constituents that are removed during the membrane 

processes and their minimal content is a discrepancy. Examples included removal of Mg 

from desalinates sea water that turned to be an important element for agriculture or 

calcium that under low content in still pipes might enhance corrosion processes. 

 

Selective membranes. The nanotechnology industry will be enforced,  sooner or later 

according the market demands to manufacture membranes theta will be able to treat the 

low quality waters according to the feed quality and subject to the end users demand 

characteristics. These membranes have to be adjusted to hydrophilic or hydrophobic 

properties of the incoming fluids, reject or absorb the constituents according to the ultimate 

purpose of separation. Two main options are envisioned: (i) manufacturing membranes of 

diverse characteristics according to given inputs and required outputs (permeate), and; (ii) 

constructing hybrid membrane systems namely, a series of treatment stages with different 

membrane characterizes. The preferable options will be an integrative out come of 

economic, system operation and investment and environmental considerations. 



 

CCoonnggrreessoo  IInntteerrnnaacciioonnaall  ddee  AAgguuaass  RReessiidduuaalleess  

3300  ddee  NNoovviieemmbbrree  aall  22  ddee  DDiicciieemmbbrree  ddee  22001111..    

PPaacchhuuccaa,,  HHiiddaallggoo,,  MMééxxiiccoo..    

 

22 

 
Figure 2. The linkage between technology and management 

 
MANAGEMENT CONSIDERATIONS 
 
Optimal utilization of the various waters, primarily in regions with scarce high quality 
conventional sources requires a broad view and integration of most related factors 
(Brimberg et al., 1994). The main factors include the timing of development and putting 
into use new waters such as desalinated sea water and treated wastewater, level of 
treatment according to consumers' demands' characteristics and location of demand sites 
in reference to the sources.  It means that an holistic approach has to be adapted. The 
practical implication is that for optimal future performance and sustainable technical 
aspects of treatment have to be combined with financial investment, operation and 
maintenance of the systems. Operation and maintenance should include water quality at 
the water source location, required qualities at the destinations, transportation and energy 
requirements, the public acceptance and impact on the environment. These can be mainly 
addresses by development of management models. Common management models 
consist of an objective function (commonly minimal expenses or maximal returns) which is 
optimized subject to a series of technological constrains. Although many of the 